

Test Report No. CZSL1605009244TX Date: Jun 07, 2016 Page 1 of 3

CHANGZHOU KAINA TEXTILE CO.,LTD 11093 MODERN CITY, NO.217 JINLING NORTH ROAD, XINBEI DISTRICT, CHANGZHOU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Woven fabric: 100% polyester microfiber breathable lanminated 3401#stars in

Buyer Ticket to heaven

Country of Destination EU

Proposed Care Instruction

Test Performed Selected test(s) as requested by applicant

Sample Receiving Date May 27, 2016

Testing Period May 27, 2016 - Jun 07, 2016

Test Result(s) Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Chang Zhou Branch

Ellen Li (Account Executive)

Ellen Li



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Ferms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com



Test Report No. CZSL1605009244TX Date: Jun 07, 2016 Page 2 of 3

Test Result

Water Vapour Permeability of Textiles (JIS L 1099: 2012 Method B-1)#

Orientation : Back side Facing Water

As Received

Gram per square meter per hours 626 Gram per square meter per 24 hours 15024

Water Resistance (JIS L 1092:2009; Method B- Hydrostatic Head; Rate of increase of water pressure: 100kPa/min, temp of distilled water: 20 degree C, face side facing water)#

As Received

3# 1# 2# 4# 5# Average Water Column (mm H₂O) 26875 27010 27438 26285 27173 26469

Water Repellency (JIS L1092:1998 Spray Test)#

Water Temperature: 20±2°C

As Received

Specimen 1 Rating 4 Specimen 2 Rating 4 Specimen 3 Rating 4

After 5 Washes

Specimen 1 Rating 2 Specimen 2 Rating 2 Specimen 3 Rating 2

Remark:

- 5 No sticking or wetting of upper surface
- 4 Slight random sticking or wetting of upper surface
- 3 Wetting of upper surface at spray points
- 2 Partial wetting of whole of upper surface
- Complete wetting of whole of upper surface

Remarks: Washing procedure: JIS L 0217:1995; Method 103; machine wash at 40 degree C, normal cycle, tumble dry.

#: This test was carried out by SGS-CSTC Shanghai lab.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditio

3/F, NO. 158, Longcheng Avenue, Changzhou, China 213021 中国·常州·龙城大道158号3楼 邮编: 213021

t (86-519)85358121 t (86-519)85358121

f (86-519)85358113 f (86-519)85358113 www.sqsqroup.com.cn e sgs.china@sgs.com



Test Report

No. CZSL1605009244TX

Date: Jun 07, 2016

Page 3 of 3

Sample Photo



*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@sgs.com

3/F, NO. 158, Longcheng Avenue, Changzhou, China 213021 中国·常州·龙城大道158号3楼

t (86-519)85358121 t (86-519)85358121

f (86-519)85358113 f (86-519)85358113 www.sgsgroup.com.cn e sgs.china@sgs.com